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TESTING REPORT

Client

:  Reflective Apparel Factory, Inc.

Sample Description : 100%Polyester Birdeye Knitted Fabric at 140(+/-%5)gsm
With UPF Treatment

No. of Sample : 1 Piece

Fiber Composition : 100%Polyester

Color : Yellow

Product End Uses :  Garment

Sts:ndard : AS

Product Exported to ¢ Australia

Test Performed :  Selected Tests as Requested By Applicant Against Client’s
Performance Standard.

Sample Receiving Date : May 23,2013

Test Result
AS/NZ 4399-1996 UV Sun Protection(UPF)

Requirement Result Pass/Fail
UPF = 35 P
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